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Parque Tecnoldgico de Andalucia, D E K RA
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GV,
S FCC LISTED, REGISTRATION Informe de ensayo n°:

il\_//: E C NUMBER: 720267 Test report No:

ISED LISTED REGISTRATION .
0 E N S A Y 0 S NUMBER4621A-2 NIE: 48847RRF.002

Partial Test report

USA FCC Part 15.247
CANADA RSS-247, RSS-Gen

Radio Frequency Devices. Operation within the b&tds- 928 MHz, 2400 -2483.5 MHz,
and 5725 - 5850 MHz.
Digital Transmission Systems (DTSs), Frequency Hapgystems (FHSs) and Licence-
Exempt Local Area Network(LE-LAN) Devices
General Requirements and Information for the Gedtifon of Radio Apparatus.

Identificacion del objeto ensayado..................  \Wireless sensor node for the Internet of Things
Identification of item tested
Marca ........c.ccccvviiiiiiiiiiiic s LiDeliUM
Trade
Modelo y/o referencia tipo ...............c.ccceo.....t. - Waspmote Plug & Sense! LoRaWAN US
Model and /or type reference
Other identification of the product ................... FCC ID: XKM-WPS-LORA-V1
IC: 8472A-WPSLORAV1
Final HW version ...........ccccoeviniinismcnens - 1.0
Final SW version ... 1.0
Caracteristicas ..............ccccccvcvisemmne. . Can communicate with LoRaWAN networks. USA and @zna
Features version. Contains an RN2903 chipset.
Fabricante ...........cccccevviiciiiciieeeceeeeeet Libelium Comunicaciones Distribuidas S.L.
Manufacturer C/ Escatron 16 (Edificio Libelium), CP: 50014, Zgoaa (SPAIN)
Método de ensayo solicitado, norma............... . USA FCC Part 15.247 10-1-15 Edition: Operatiothimi the bands
Test method requested, standard 902 - 928 MHz, 2400 -2483.5 MHz, and 5725 - 58502VIH

USA FCC Part 15.209 10-1-15 Edition: Radiatedssion limits;
general requirements.

FCC 15.247 Subclause (a) (1)

FCC 15.247 Subclause (a)(1)(i)

FCC 15.247 Subclause (b) (2)

FCC 15.247 Subclause (d) (conducted)
CANADA RSS-247 Issue 1 (May 2015).

RSS-247 Clause 5.1 (2)

RSS-247 Clause 5.1 (3)

RSS-247 Clause 5.4 (1)

RSS-247 Clause 5.5 (conducted)
CANADA RSS-Gen Issue 4 (November 2014).

ANSI C63.10-2013: American National Standard fosfirey
Unlicensed Wireless Devices.
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Resultado...........cccceevvvvciiiicnicviicccceeee.. [N COMPLIANCE

Summary

Aprobado por (nombre / cargoy ﬁrma) [RTTPRT R. LépeZ RAFAEL LOPEZ Firmado digitalmente por RAFAEL
i ; p LOPEZ MARTIN

Approved by (name / position & signature) EMC Lab. Manager MARTIN Fecha: 2017.05.23 14:51:52 +02'00'

Fecha de realizacion ..............ccccccvcceceeet. - 2017-05-23

Date of issue

Formato de informe No. .................ccccceeeee.t. FDTO8_19

Report template No

Report No: (NIE)
48847RRF.002 Page 2 of 24 2017-05-23



c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA

Index

COomPEtENCES ANU QUATANTEES .........oiieeeiree et e e e e et e e e e e e e e e e e e e e e s s s e et e e e e e e s e annnnrereeeaeeeeas 4
(CT=T o 1T = oTo] g To 111 ] 1= 4

L0 g Tt =T 4 = 1T 1 Y PRSP 4

L LT T Lo 0 Y= 1 4] ] 4
TSt SAMPIE TESCIIPLION .....eeiiieieieee e e ettt e e et e e e e e e e mr e e e e e s s s en e e et e e e e e e s nnnnnnreeeeeeas 5.
[dentifiCation Of the CHENT ..........oii e e e e e e e e e e e e s ennneees 5..
BLIC=ES (LT T o L= £ o T PP 5
Environmental CONAITIONS..........oo oottt e et e e e et e e et e eeeeeeeeeeeeeeeeeeeessensnnnnnnnes 5
REMArKS AN COMIMENTS ........iiiiiiiiiiiett i e+ e e e e e e e e e e e e et e aeeeeeeeeeeeeeeeeeeaaaaaaaaaeaaaaaaaaaaaaeaaeeeareeeeeereeeeeeeees 6
ICEES (L0 IRVZ=T o Lo £ PPPRR 6
APPENAIX A — TESE TESUILS ...ttt e et e e e e e e e e e e e e e e s s annnn e e eeas 7

Report No: (NIE)
48847RRF.002 Page 3 of 24 2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

Competences and guarantees

DEKRA Testing and Certification is a testing labtorg accredited by the National Accreditation Bo@NAC -
Entidad Nacional de Acreditacion), to perform tbst$ indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a laboratory v measurement facility in compliance with theuisgments of
Section 2.948 of the FCC rules and has been add#get tlist of facilities whose measurements datahei accepted
in conjuction with applications for Certificationnder Parts 15 or 18 of the Commission's Rules. dRadjion
Number: 720267.

DEKRA Testing and Certification is a laboratory lwia measurement site in compliance with the remqergs of
RSS 212, Issue 1 (Provisional) and has been aduldtlet list of filed sites of the Canadian Certifioa and
Engineering Bureau. Reference File Number: ISEDI462.

In order to assure the traceability to other naticand international laboratories, DEKRA Testingl &ertification
has a calibration and maintenance program for @asarement equipment.

DEKRA Testing and Certification guarantees theatdlity of the data presented in this report, whighhe result of
the measurements and the tests performed to timeuteler test on the date and under the condititaiedson the
report and, it is based on the knowledge and teahfécilities available at DEKRA Testing and Ckeation at the
time of performance of the test.

DEKRA Testing and Certification is liable to thaetlt for the maintenance of the confidentialityadifinformation
related to the item under test and the resultbetdst.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of DEKRA Testing and Certification.

General conditions

1. This report is only referred to theem that has undergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no frteproduction can be made without previous emithermission of
DEKRA Testing and Certification.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of DEKRA Testing and Certification ahe ¥Accreditation Bodies.

Uncertainty
Uncertainty (factor k=2) was calculated accordimghie DEKRA Testing and Certification internal dotant PODTO000.

Usage of samples

Samples undergoing test have been selectethéylient

Sample S/01 is composed of the following elements:

Control N° Description SEHEINNS Date of reception
51748/016 Sensor node with wireless ~ Waspmote Plug & 2016-12-27
communication Sense! LoRaWAN US

1. Sample S/01 has undergone the following test(s).

All conducted tests in single channel transmissimue indicated in appendix A.

Report No: (NIE)
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Sample S/02 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
51748/034 Sensor node with wireless ~ Waspmote Plug & 2017-05-11
communication Sense! LoRaWAN US

2. Sample S/02 has undergone following test(s).

All conducted tests in hopping mode indicated ipealix A.

Test sample description

The test sample consists of a device that recedaés from sensors and sends information with iteless radio. It is
battery powered and can be easily programmed.

Identification of the client
Libelium Comunicaciones Distribuidas S.L.
C/ Escatron 16 (Edificio Libelium), CP: 50014, Zgoaa (SPAIN).

Testing period
The performed test started 2617-05-17and finished 0r2017-05-18.
The tests have been performed at DEKRA TestingGartification

Environmental conditions

In the chamber for conducted measurements, th@niolg limits were not exceeded during the test:

Temperature Min. =15°C
Max. = 35°C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness >100dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q
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Remarks and comments

1: The tests have been performed by the technérabpnel: Jose Carlos Luque.

2: Used instrumentation:

Conducted Measurements

Last Cal. date

1. Spectrum analyser Agilent PSA E4440A
2. DC power supply R&S NGPE 40/40

3: Test not requested.

Testing verdicts

Cal. due date
72000
2017/11

2015/10
2014/11

D DEKRA

Not applicable ... : N/A
PaASS .. : P
FAIL ... : F
NOt MEASUIEd ......oeviiiiieeiiiie e : N/M

FCC PART 15 PARAGRAPH / RSS-247

VERDICT

NA| P | F [NM

FCC 15.247 Subclause (d) / RSS-247 Clause 5.5

Emibmitations
conducted (Transmitter)

FCC 15.247 Subclause (a) (1) / RSS-247 Clause?y.1 (20 dB Bandwidth and Carri P
frequency separation

FCC 15.247 Subclause (a)(1)(i) / RSS-247 Claus€3®.1 Number of hopping channgls P

FCC 15.247 Subclause (a)(1)(i) / RSS-247 Claus€¢®.1 Time of occupancy (Dwell P
Time)

FCC 15.247 Subclause (b) (2) / RSS-247, Clausél3.4 Maximum pek output powe P
and antenna gain

P

3
FCC 15.247 Subclause (d) / RSS-247 Clause 5.5 Emibsnitations radiated NM
(Transmitter)
3: See section “Remarks and comments”.
Report No: (NIE)
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Appendix A — Test results
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INDEX

TEST CONDITIONS

FCC Section 15.247 Subclause (a) (1) / RSS-247s€laul (2). 20 dB Bandwidth and Carrier frequerepasation.....10
FCC Section 15.247 Subclause (a) (1) (i) / RSS@itse 5.1 (3). Number of hopping channels . ..ooooeeevvennn. 13
FCC Section 15.247 Subclause (a) (1) (i) / RSS@itse 5.1 (3). Time of occupancy (Dwell Time)..............c...... 15
FCC Section 15.247 Subclause (b) (2) / RSS-2479€l&u4 (1). Maximum peak output power and ante@ma. g....... 17

FCC Section 15.247 Subclause (d) / RSS-247 ClasdBand-edge compliance of conducted emissiorenghitter)

FCC Section 15.247 Subclause (d) / RSS-247 Clagsdmission limitations conducted (Transmitter)................... 23
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TEST CONDITIONS

Type of power supply = DC voltage from rechargedialttery.

Type of antenna = External attachable antenna.

Maximum declared antenna gain = 2.0 dBi

Temperature (°C):
Th=+15t0 + 35

Tmin = N/A
Tmax= N/A

The subscript n indicates normal test conditions.

N/A: Not Applicable.

TEST FREQUENCIES:
Lowest channel: 902.3 MHz
Middle channel: 908.7 MHz
Highest channel: 914.9 MHz

CONDUCTED MEASUREMENTS

D DEKRA

The equipment under test was set up in a shielo@u and it is directly connected to the spectrualyaer using

a calibrated attenuator.

EUT Attenuator

Spectrum analyser

Report No: (NIE)
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FCC Section 15.247 Subclause (a) (1) / RSS-247 Gaib.1 (2). 20 dB Bandwidth and Carrier frequency
separation

SPECIFICATION

Frequency hopping systems shall have hopping chaanger frequencies separated by a minimum dfti2s

or the 20 dB bandwidth of the hopping channel, Weier is greater. Alternatively, frequency hopping
systems operating in the 2400-2483.5 MHz band mee rhopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB kddth of the hopping channel, whichever is greater,
provided the systems operate with an output poweagreater than 125 mw.

For frequency hopping systems operating in the 922-MHz band the maximum allowed 20 dB bandwidth
of the hopping channel is 500 kHz.

RESULTS

(See next plots)

Lowest frequency Middle frequency| Highest frequency
902.3 MHz 908.7 MHz 914.9 MHz
20 dB Spectrum bandwidth (kHz 145.089 145.145 q7el.
Measurement uncertainty (kHz) < +0.67

Report No: (NIE)
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Lowest Channel: 902.3 MHz

D DEKRA

% Agilent

Ref 28 dBm

Atten 26 dB

#Pegk

Ne

LagAw

M1 52

Center 902,300 & MHz

#Res BH 5.1 kHz

#\/BH 15 kHz

Occupied Bandwidth

127.0954 kHz

Transmit Freq Error  -5.634 kHz

% ¢JB Bandwidth

145.889 kHz

Span 308 kHz
Sweep 11.06 ms (1060 pts)

Occ BH £ Pwr 99,68 %
®x dB -20.00 JB

Middle Channel: 908.7 MHz

5 Agilent

Ref 28 dBm

Atten 28 dB

#Peak

LaPy

M1 52

Center 908,708 @ MHz

#Res BW 5.1 kHz

#/BH 15 kHz

Occupied Bandwidth

127.4932 kHz

Transmit Freq Error -5.811 kHz

¥ dB Bandwidth

145.145 kHz

Span 308 kHz
Sweep 11.06 ms (1008 pts)

Occ BH % Pwr 99.08 %
®x dB -20.00 dB
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Highest Channel: 914.9 MHz.

2 Agilent

Ref 2@ dEm Atten 20 dB

D DEKRA

#Peak

P

LA

ML 52

Center 914906 6 MHz

#Res BH

5.1 kHz #YBW 15 kHz

Occupied Bandwidth

127.8428 kHz

Transmit Freq Error  -5.581 kHz
% dB Bandwidth 144.979 kHz

Span 308 kHz
Sweep 11.06 ms (1008 pts)

Occ BH % Pwr 9988 ¥
X dB -20.60 dB

Carrier frequency separation

e Agilent

Fef 26 dBm

Atten 28 dB

a Mkrl 288.3 kHz
6.06 db

#Peak

LaAy

V1 352

53 FC

g0
f>5ak

Swp

Start 962300 & MHz

#Res BH 62

kHz #UBK 106 kHz

Stop 903,368 6 MHz
Sweep 1.066 ms (1000 pts)

Measurement uncertainty (kHz)

< +2.20

The hopping channel carrier frequencies are segzakat a minimum of the 20 dB bandwidth of the hagpi

channel.

Verdict: PASS
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D DEKRA

FCC Section 15.247 Subclause (a) (1) (i) / RSS-2dlause 5.1 (3). Number of hopping channels

SPECIFICATION

For frequency hopping systems operating in the 922-MHz band: if the 20 dB bandwidth of the hopping
channel is less than 250 kHz, the system shallatideast 50 hopping frequencies and the average @im
occupancy on any frequency shall not be greater thé& seconds within a 20 second period; if thedBO
bandwidth of the hopping channel is 250 kHz or greahe system shall use at least 25 hopping &ecjas
and the average time of occupancy on any frequshalf not be greater than 0.4 seconds within aet0rsl

period.

RESULTS

The number of hopping channels is 64 (see nexs)lot

i Agilent

Ref 28 dBm
#Feak

de/
Offst
18
dB

LaAuw

W1 =2
Start 982008 MHz
#Res BH 47 kHz

Marker Trace Type
1 1) Freq
2 1) Freq

Number of hopping frequencies: 34

Atten 26 dB

#BH 166 kHz
K RAxis
462.361 MHz
468.895 MH=z

Mkre 988.895 MHz
1.96 dBm

z

Stop 999.008 MHz
Swesp 3.197 ms (1000 pts)

Amplitude
1.98 dBm
1.96 dBm

Report No: (NIE)
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i Agilent

Ref 20
#Peak

LaPw
Y1 352

dBm

Atten 26 dB

1
11—\.'—'\.'Q|

I e s O e . Y e

O e, O s O s 1 W e, WO s O s e s Y s

(IR

YT e

!

ey

Start 988.560 MHz
#Res BW 47 kHz

#WBW 1608 kHz

Stop 915.5608 MHz
Sweep 3.197 ms (1OBO pts)

Markear Trace
1 1
2 (8]

Type ® Axis
Freg YAY,H9E MHz
Freq 914.9684 MHz

Amplitude
1.97 dEm
1.98 dBEm

Number of hopping frequencies: 30

Total number of hopping frequencies: 64

Verdict: PASS
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FCC Section 15.247 Subclause (a) (1) (i) / RSS-2dlause 5.1 (3). Time of occupancy (Dwell Time)

SPECIFICATION

For frequency hopping systems operating in the 922-MHz band: if the 20 dB bandwidth of the hopping
channel is less than 250 kHz, the system shallatdeast 50 hopping frequencies and the average dim
occupancy on any frequency shall not be greater thd seconds within a 20 second period; if thedBO
bandwidth of the hopping channel is 250 kHz or greahe system shall use at least 25 hopping &megjas
and the average time of occupancy on any frequehal} not be greater than 0.4 seconds within aet0rsl
period.

RESULTS

The equipment has one operation mode.
The 20 dB bandwidth of the hopping channel is thags 250 kHz.

1. Tx-time per hop = 51.36 ms (see next plot).

3 Agilent

a Mkrl  51.36 ms

Ref 28 dBm Atten 26 dB A.62 JdB
#Feak

LaAw

WL 52
3308

£0fn
FTun  Hriwsniee ity

Start 908,700 MHz Stop 998,700 MHz
Fes BH 1 MHz #/BH 3 MHz Sweep 6001 ms (1008 pts)

Report No: (NIE)
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2. Number of hops over a period of 10 secondsseg fiext plot).

2 Agilent

Ref 26 dBm Atten 2@ dB
#Peak

dB/
Offst
18
dB

LaAy

Wl 32

EHSH-MI i
F>5ak Il - it
> IWHWWVMW%W | % I LT N ——

—
—

Start 983,700 MHz Stop 903708 MHz
Res BW 188 kHz #BH 308 kHz Sweep 10 5 (1086 pts)

Number of hops in the period specified in the rezpaents = (2 hops) x (20 s/ 10 s) =4 hops.

Averaging time of occupancy = 4 hops per 20 secarisls 36 ms = 205.44 ms per 20 seconds.

Measurement uncertainty (%) <+0.01

Verdict: PASS
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FCC Section 15.247 Subclause (b) (2) / RSS-247 CGlalb.4 (1). Maximum peak output power and antenna
gain

SPECIFICATION

For frequency hopping systems operating in the 922-MHz band: 1 watt for systems employing at |&&st
hopping channels; and, 0.25 watts for systems eyimgoless than 50 hopping channels, but at least 25
hopping channels.

The e.i.r.p. shall not exceed 4 W (36 dBm) if tlpset uses 50 or more hopping channels (Canada).

RESULTS
MAXIMUM OUTPUT POWER. See next plots.
Declared maximum antenna gain: 2.0 dBi.

The EIRP power (dBm) is calculated by subtracting &ntenna cable loss and adding the declared maxim
antenna gain to the measured conducted power.

Lowest frequency Middle frequency| Highest frequency
902.3 MHz 908.7 MHz 914.9 MHz
Maximum peak power (dBm) 14.11 14.09 14.07
Maximum EIRP power (dBm) 16.11 16.09 16.07
Measurement uncertainty (dB) <+0.78

The maximum directional gain of the antenna is thas 6 dBi and therefore the maximum output poiwarot
required to be reduced from the stated values.

Verdict: PASS
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PEAK OUTPUT POWER (CONDUCTED).
Lowest Channel

D DEKRA

5 Agilent

Ref 26 dBm Atten 28 dB

Mkrl 982.267 7 MHz
14.11 dBm

#Peak

Ko

Log [

B/ |

T

LaAw

V1 52

33 FC

£
FTun

Swp

Center 902.300 0 MHz

#Res BH 308 kHz #YBW 518 kHz

Middle Channel

Span 725 kHz
Sweep 1LAGE ms (1006 pts)

- Agilent

Ref 20 dBm Atten 28 dB

Mkrl 988.708 4 MHz
14.89 dBm

#Feak 1

Log o

B/ |

T

Lafw

Y

53 FC

NN
FTun

Swp

Center 988,780 8 MHz

#Res BH 300 kHz #\EH 518 kHz

Span 725 kHz
Sweep 1066 ms (1008 pts)
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Highest Channel

3 Agilent

Ref 28 dBm

#Peak

LaAv

V1 os2
53 FC

ECf
FTun
Swp

Center 914,908 & MHz
#Res BH 300 kHz

Atten 20 dB

Mkrl 914.838 7 MHz
14.87 dBm

_—'—_'_'_._—.-

i
L+)

7

e

#YBH 518 kHz

Span 725 kHz
Sweep 1066 ms (1060 prs)
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FCC Section 15.247 Subclause (d) / RSS-247 Clagse. Band-edge compliance of conducted emissions
(Transmitter)

SPECIFICATION

In any 100 kHz bandwidth outside the frequency biandhich the spread spectrum or digitally modudate
intentional radiator is operating, the radio freqgiepower that is produced by the intentional rexliahall be

at least 20 dB below that in the 100 kHz bandwidtithin the band that contains the highest levethaf
desired power, based on either an RF conducted madmted measurement, provided the transmitter
demonstrates compliance with the peak conductecplowits. If the transmitter complies with the conducted
power limits based on the use of root-mean-squaeeaging over a time interval, the attenuation negu
shall be 30 dB instead of 20 dB.

RESULTS:

1. LOW FREQUENCY SECTION (HOPPING OFF). See next.pl

1 Agilent

a Mkrl 557 kHz

Ref 28 dBm Atten 28 dB 51.18 dB
#Peak 1

1R

Start 900,000 MHz Stop 9084.008 MHz
#Res BH 100 kHz #BH 360 kHz Sweep 1.866 ms (1908 prs)

Verdict: PASS
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2. HIGH FREQUENCY SECTION (HOPPING OFF). See ndgt.p

D DEKRA

- Agilent

Ref 28 dBm

Atten 26 dB

a Mkrl 14.830 MHz

-75.43 dB

#Peak iR

Log ﬁ
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1
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Start 914.800 MHz
#Res BHW 100 kHz

#\BH 300 kHz

Verdict: PASS

Stop 930.080 MHz
Sweep 1.532 ms (1600 pts)

3. LOW FREQUENCY SECTION (HOPPING ON). See nexitplo

- Agilent

Ref 2@ dBm

Atten 20 dB

a Mkrl 613 kHz
55.22 dB

#Feak

S TP

Start 900,000 MHz
#Res BH 160 kHz

#YBH 388 kHz

Verdict: PASS

Stop 994,080 MHz
Sweep 1.066 ms (1008 pts)

Report No: (NIE)
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4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

% Agilent

Ref 28 dBm Atten 20 dB

D DEKRA

a Mkrl 14.174 MHz
-67.19 dB

#Peak

‘I‘I
%
=g

|

A
oo Wl bt ool

ot gttt

or

L

Start 914.008 MHz
#Res BH 160 kHz #YBH 388 kHz

Verdict: PASS

Stop 936,880 MHz
Sweep 1.532 ms (1000 pts)

Measurement uncertainty (dB)

<+2.03

Report No: (NIE)
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C.I.LF. A29 507 456

FCC Section 15.247 Subclause (d) / RSS-247 Clause &Emission limitations conducted (Transmitter)

SPECIFICATION

In any 100 kHz bandwidth outside the frequency bandhich the spread spectrum or digitally modudate
intentional radiator is operating, the radio freqgyepower that is produced by the intentional rexliahall be

at least 20 dB below that in the 100 kHz bandwidtithin the band that contains the highest levethaf
desired power, based on either an RF conducted oademted measurement, provided the transmitter
demonstrates compliance with the peak conductecplowits. If the transmitter complies with the conducted
power limits based on the use of root-mean-squegeeaging over a time interval, the attenuation negu
shall be 30 dB instead of 20 dB.

RESULTS:

1. LOWEST CHANNEL 30 MHz-10 GHz (see next plot).

# Agilent

Ref 20 dBm #Atten 30 dB
#Peak

Start 30,8 MHz Stop 19.8608 @ GHz
#Res BH 168 kHz #\JBH 308 kHz Sweep 952.9 ms (3192 pts)_

Note: The peak above the limit is the carrier fiesaey.

Verdict: PASS

Report No: (NIE)
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2. MIDDLE CHANNEL 30 MHz-10 GHz (see next plot).

D DEKRA

# Agilent

Ref 20 dBm #Atten 30 dB

#Peak

AA
U IO o RS e
FTun

Start 36.0 MHz

#Res B 188 kHz #YBH 306 kHz

Note: The peak above the limit is the carrier fierty.

Verdict: PASS

3. HIGH CHANNEL 30 MHz-10 GHz (see next plot).

Stop 10.900 @ GHz

Sweep 952.9 ms (81932 pts)

= Agilent

Ref 28 dBm #Atten 30 dB

#Peak

Start 38.8 MHz

#Res BH 100 kHz #\/BH 300 kHz

Note: The peak above the limit is the carrier fierty.

Stop 18.806 @ GHz
Sweep 952.9 ms (5192 pts)

Measurement uncertainty (dB)

<+2.03

Verdict: PASS

Report No: (NIE)
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